
    DIAMO ® Fury
PARTS CATALOG

Second Edition July 2006

Copyright © 2004-2006 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.

Page 1



The information and diagrams included in this catalog are the exclusive property of LS MotorSports, LLC
and may not be reproduced in any media without the express written consent of LS MotorSports, LLC.
For more information contact:

LS MotorSports, LLC
12505 Reed Rd, Suite 145
Sugar Land, TX 77478
281-277-6140

Information contained in this publication is subject to change without notice.
For the most up to date information please contact DIAMO USA or an Authorized Dealer

Copyright © 2004-2006 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.

Page 2



PAGE DIAGRAM TITLE
4 0 DOCUMENTS
5 1 SEAT ASSY
6 2 FRONT COVERSET AND FRAME COVER
7 3 FOOTREST
8 4 REAR CONTAINER AND REAR FENDER
9 5 FRONT COVER AND FRONT FENDER
10 6 FUEL TANK
11 7 LEFT AND RIGHT SIDE COVER ASSY
12 8 LOWER GUARD, LFT AND RGT SIDE COVER
13 9 HEADLIGHT, TURN SIGNAL LIGHTS
14 10 TAIL LIGHT ASSY
15 11 REAR RACK, REAR HANDRAIL
16 12 ELECTRICAL
17 13 FRONT WHEEL
18 14 REAR WHEEL
19 15 HANDLE BAR COVER
20 16 INSTRUMENT
21 17 HANDLE BAR
22 18 FRONT BRAKE CALIPER
23 19 MASTER CYLINDER, FRONT BRAKE
24 20 MASTER CYLINDER, REAR BRAKE
25 21 AIR FILTER ASSY
26 22 FRONT SHOCK
27 23 REAR SHOCK
28 24 SWITCHES AND CONTROLLING CABLE
29 25 STEERING STEM ASSY
30 26 MUFFLER
31 27 FRAME ACCESSORIES
32 28 FRAME

CONTENTS

Page 3



BLANK

Page 4



FIG. 1

Ref. # Code Part Number Description
1 H1AOO1B6G5F0 25-00-0001 SEAT ASSY
2 B5787VV06020 25-00-0002 HEX HEAD FLANGE BOLTM6 X 20
3 B96VVVV00006 25-00-0003 WASHER 6-140HV
4 B6177VV06000 25-00-0004 HEX HEAD & FLANGE NUTM6
5 H1P201C4G5F0 25-00-0005 FIX PLATE
6 H1P202C4G5F0 25-00-0006 SPRING
7 H1P203C4G5F0 25-00-0007 LOCK BASE, REAR
8 G8A010C5G5F0 25-00-0008 SEAT CABLE
9 B5787VV06012 25-00-0009 HEX HEAD FLANGE BOLTM6 X 20

10 H1P204C3G5F0 25-00-0010 LOCK BASE BRAKET, FRONT
11 H1P205C3G5F0 25-00-0011 LOCK BASE, FRONT
12 G8A011C5G5F0 25-00-0012 SEAT CABLE

Seat Assy

Page 5



FIG. 2

Ref. # Code Part Number Description
1 H2A002B6G5F0 25-01-0101 Front coverset
2 B9074PV06016 25-01-0102 Hex head bolt & flat washer M6 x 16
3 B845VVV48016 25-01-0103 Pan head  selftaping screw ST4.8 x 16
4 H2P090C1G5F0 25-01-0104 Plastic screw
5 J2A002C10000 25-01-0105 Spring nut
6 B5787VV06012 25-01-0106 Hex head flange bolt M6 x 12
7 H2P021B3G5F0 25-01-0107 Front coverset hinge
8 N/A N/A N/A
9 N/A N/A N/A

10 N/A N/A N/A
11 N/A N/A N/A
12 H2P025B6G5F0 25-01-0112 Frame cover
13 H2P026B4G5F0 25-01-0113 fuel tank cover
14 H2P027B3G5F0 25-01-0114 Fuel tank cover lock
15 H2P028B3G5F0 25-01-0115 Fuel inlet cover

Front Coverset & Frame Cover

Page 6



FIG. 3

Ref. # Code Part Number Description
1 H2P011C5G5F0 25-02-0201  Foot rest, left side 
2 H2P013C5G5F0 25-02-0202 Rubber sheet, left side
3 B9074PV06020 25-02-0203 Hex head bolt & flat washer M6 x 20
4 B845VVV48016 25-02-0204 Pan head star screw, selftaping ST4.8x16
5 J2A001A10000 25-02-0205 Spring nut
6 H2P012C5G5F0 25-02-0206 Foot rest, right
7 H2P014C5G5F0 25-02-0207 rubber sheet, right side
8 H2P015B6G5F0 25-02-0208 Lower cover, left side
9 H2P016B6G5F0 25-02-0209 Lower cover, right side

Foot Rest

Page 7



FIG. 4

Ref. # Code Part Number Description
1 H2P201C6G5F0 25-03-0301 Rear container
2 B9074PV06016 25-03-0302 Hex head bolt & flat washerM6 x 16
3 B845VVV48016 25-03-0303 Pan head star screw,selftaping ST4.8x16
4 B5787VV06012 25-03-0304 Hex head flange bolt M6 x 12
5 H2P202C5G5F0 25-03-0305 Spring nut
6 H2P203C5G5F0 25-03-0306 Battery chamber cover
7 H2P204C4G5F0 25-03-0307 Plug adjustment cover
8 H2P205C5G5F0 25-03-0308 Rear container body
9 H2P206C5G5F0 25-03-0309 Rear fender

10 H2A207C3G5F0 25-03-0310 Tail reflector comp
11 B6170VV06000 25-03-0311 hexhead nut M6
12 B96VVVV00006 25-03-0312 Washer 6-140HV
13 N/A 25-03-0313 Reflector Rear, Red
14 N/A 25-03-0314 License Plate Bracket

Rear Container & Rear Fender

Page 8



FIG. 5

Ref. # Code Part Number Description
1 H2AOO1B6G5F0 25-04-0401 Front cover comp.
2 B845VVV48016 25-04-0402 Pan head star screw,selftaping ST4.8x16
3 J2A002C10000 25-04-0403 Spring nut
4 N/A N/A N/A
5 A2A020A3G5F0 25-04-0405 reflectors
6 B6177VV06000 25-04-0406 Hex head flange bolt M6 x 12
7 H2P901B5G5F0 25-04-0407 Headset
8 B5787VV06012 25-04-0408 Hex head flange bolt M6 x 12
9 H2P905C2G5F0 25-04-0409 Cable guiding ring

10 H2P902B5G5F0 25-04-0410 Front fender
11 H2P903B4G5F0 25-04-0411 Lower frame cover
12 B5787VV06016 25-04-0412 Hex head flange bolt M6 x 16

13A N/A 25-04-0413A Black, Diamo Decal
13B N/A 25-04-0413B Silver, Diamo Decal

Front Cover Comp & Front Fender

Page 9



FIG. 6

Ref. # Code Part Number Description
1 E3A001B5G5F0 25-05-0501 Fuel tank assy
2 B6177VV08000 25-05-0502 Hex head flange bolt M8
3 B5787VV06016 25-05-0503 Hex head flange bolt M6 x 16
4 E3P011B5G5F0 25-05-0504 Fuel tank I
5 E3P012B5G5F0 25-05-0505 Fuel tank II
6 E3P013B5G5F0 25-05-0506 Fuel tank III
7 E3A004B3G5F0 25-05-0507 Fuel Filter
8 E3P003C5G5F0 25-05-0508 vacuum hose
9 E3A006C4G5F0 25-05-0509 fuel pump assy

10 E3P021C4G5F0 25-05-0510 fuel sensor mounting bracket
11 E3P023C4G5F0 25-05-0511 Rubber bumper
12 J1P003C10000 25-05-0512 Vacuum hose clip
13 J1P004C10000 25-05-0513 fuel hose clip
14 E3A007C5G5F0 25-05-0514 tank body
15 E3A002B4G5F0 25-05-0515 Tank cap assy
16 B96VVVV00005 25-05-0516 Washer 5-140HV
17 B617005000 25-05-0517 Hex head nut(type I)M5
18 B9074LV06020 25-05-0518 Hex-head nut & washer comp. M6 x 20
19 E3A008B2G5F0 25-05-0519 fuel sensor

Fuel Tank Assy

Page 10



FIG. 7

Ref. # Code Part Number Description
1 N/A N/A N/A
2 B845VVV48016 25-06-0602 Pan head star screw,selftaping ST4.8x16

3 J2A005C10000 25-06-0603 Spring nut
4 H2P021B6G5F0 25-06-0604 Left side cover 
5 H2P025B5G5F0 25-06-0605 Side cover sticker
6 H2P026C3G5F0 25-06-0606 fixing bracket, seat lock core
7 J2P005C10000 25-06-0607 Spring clip
8 H2A900B3G5F0 25-06-0608 Lock core, seat
9 N/A N/A N/A

10 H2P031B6G5F0 25-06-0610 Right side cover 

Left & Right Side Cover Assy

Page 11



FIG. 8

Ref. # Code Part Number Description
1 H2P023B6G5F0 25-07-0701 Lower guard, left side 
2 H2P033B6G5F0 25-07-0702 Lower guard, right side 
3 H2P091B6G5F0 25-07-0703 Lower guard, tail lights
4 B845VVV48016 25-07-0704 Pan head star screw,selftaping ST4.8x16

5 J2A013C10000 25-07-0705 Spring nut

Lower Guard, Left & Right Side Cover

Page 12



FIG. 9

Ref. # Code Part Number Description
1 A2A001A5G5F0 25-08-0801 Headlight
2 B845VVV48016 25-08-0802 Pan head star screw,selftaping ST4.8x16

3 B96VVVV00006 25-08-0803 Washer 6-140HV
4 A2A003A4G5F0 25-08-0804 Left turn signal lights
5 A2A004A4G5F0 25-08-0805 Right turn signal lights
6 N/A 25-08-0806 Headlight Bulb 12V
7 N/A 25-08-0807 Turn signal Bulb 
8 N/A 25-08-0808 Wire Harness, Turn Signal
9 N/A 25-08-0809 Wire Harness, Parking Light

10 N/A 25-08-0810 Wire Harness, Headlight

Headlight, Turn Signal Lights

Page 13



FIG. 10

Ref. # Code Part Number Description
1 A2A002A5G5F0 25-09-0901 Tail Lingt Assy.
2 B5783VV06020 25-09-0902 Hexagon Head Bolt (M6×20)
3 B96VVVV00006 25-09-0903 Big Washer (6-140HV)
4 B845VVV48016 25-09-0904 Plus Self-Tapping Screw (ST4.8×16)
5 N/A 25-09-0905 Wire Harness, Tail light

Tail Light Assembly

Page 14



FIG. 11

Ref. # Code Part Number Description
1 F6P051C1G5F0 25-10-1001 Spacer
2 F6P005B5G5F0 25-10-1002 Left Rear handrail
3 F6P006B5G5F0 25-10-1003 Right Rear handrail
4 F6D001B5G5F0 25-10-1004 Rear Rack
5 F6P004B5G5F0 25-10-1005 Handrails Support
6 B5789VV08035 25-10-1006 Hexagonal Head Flange Bolt (M8×35)
7 B5781VV08040 25-10-1007 Hexagonal Head Flange Bolt (M8×40)
8 F6P007B4G5F0 25-10-1008 Joint panel, Side Covers
9 B5787VV06012 25-10-1009 Hexagonal Head Flange Bolt (M6×12)

10 F6A200C4G5F0 25-10-1010 Rear Box
10A N/A 25-10-1010A Mounting Kit, Rear Box

11 F6D002B5G5F0 25-10-1011 Backrest 
12 B5789VV06010 25-10-1012 Hexagonal Head Flange Bolt M6X10

Rear Rack & Rear Handrail

Page 15



FIG. 12

Ref. # Code Part Number Description
1 A3A020B6G5F0 25-11-1101 Sub cable
2 A2A851B1G5F0 25-11-1102 Instrument light(12V  1.7W)�
3 A2A852B1G5F0 25-11-1103 Instrument light(12V  3.4W)�
4 A3A021C3G5F0 25-11-1104 Wire clip
5 B845VVV42013 25-11-1105 Pan head star screw,selftaping ST4.8x16

6 B9074AV03022 25-11-1106 Screw with washer M3×22
7 A3A030B3G5F0 25-11-1107 Three kinds of lock set
8 B819VVV06008 25-11-1108 Star sunk screw(M6×8)
9 A3A031C3G5F0 25-11-1109 Key

10 A3A032B3G5F0 25-11-1110 Fuse box assy
11 A3A015B3G5F0 25-11-1111 Fuse 15A
12 A3A001B8G5F0 25-11-1112 Main cable harness
13 A3A028B4G5F0 25-11-1113 Resistance
14 B5787VV06025 25-11-1114 Hex head flange bolt M6×25
15 B6177VV06000 25-11-1115 Hex head flange nut M6
16 A3A009B4G5F0 25-11-1116 rectifier
17 B5787VV06016 25-11-1117 Hex head flange bolt M6×16
18 A3A005B4G5F0 25-11-1118 Horn assy
19 B5787VV06012 25-11-1119 Hex flange bolt M6×12
20 A3A032B4G5F0 25-11-1120 C.D.I
21 A3A006B4G5F0 25-11-1121  Ignition coil
22 B818VVV05020 25-11-1122 Pan head star screw M5×20
23 A3P010B3G5F0 25-11-1123 Spark plug cap
24 A3A004B4G5F0 25-11-1124 Flasher
25 A3A017B4G5F0 25-11-1125 Starting relay

Electrical

Page 16



FIG. 13

Ref. # Code Part Number Description
1 B1796VVTR12L 25-12-1201 Valve Stem, Tire
2 G1P004A4G5F0 25-12-1202 Front axle
3 G1P002C2G5F0 25-12-1203 Spacer
4 G1P003C3G5F0 25-12-1204 Axle bush
5 G1P001A5G5F0 25-12-1205 Front rim
6 B2983VV13013 25-12-1206 Front tire 110/90
7 N/A 25-12-1207 Speedometer gear mechanism
8 G7P001A4G5F0 25-12-1208 Front brake disc
9 G7P005A2G5F0 25-12-1209 Socket head bolt M8×25

10 B6187VV12125 25-12-1210 Hex head flange locking nut M12×1.25
11 G7A007B3G5F0 25-12-1211 Oil sealing
12 B276VVV6301Z 25-12-1212 Roller bearing

Front Wheel

Page 17



FIG. 14

Ref. # Code Part Number Description
1 B2983VV13013 25-13-1301 Rear tire 110/90
2 B1796VVTR412 25-13-1302 Air valve TR412L
3 G2P001A5G5F0 25-13-1303 Rear rim
4 G7P501A4G5F0 25-13-1304 rear brake disc
5 G7P005A1G5F0 25-13-1305 Bolt, RR Disc Brake
6 G7P510B5G5F0 25-13-1306 Disk sub panel
7 B6187VV16150 25-13-1307 Hex head flange locking nut M16×1.5

Rear Wheel

Page 18



FIG. 15

Ref. # Code Part Number Description
1 H2P802B5G5F0 25-14-1401 Instrument Cover, RR
2 B845VVV48016 25-14-1402 Pan head screw, selftapping ST4.8×16
3 H2P801B5G5F0 25-14-1403 Instrument Cover, FR
4 H2P803B5G5F0 25-14-1404 Wind shield screen
5 B9074PV06016 25-14-1405 Hex head bolt &flat washer assy M6×16
6 J2A005C10000 25-14-1406 Spring nut
7 H2P804B5G5F0 25-14-1407 Front bossing

Handle Bar Cover

Page 19



FIG. 16

Ref. # Code Part Number Description
1 A1A001A5G5F0 25-15-1501 Meters Assy
2 B845VVV48016 25-15-1502 Pan head star screw, selftapingST4.8 x 16
3 A1A002A7G5F0 25-15-1503 Meters cable Assy
4 A1A901B1G5F0 25-15-1504 Instruments light
5 A1P001B5G5F0 25-15-1505 Display panel
6 A1P501C1G5F0 25-15-1506 Readings Reset button rubber
7 A1P002B5G5F0 25-15-1507 Covering lens panel
8 B845VVV42016 25-15-1508 Pan head star screw, selftapingST4.8 x 16
9 A1A801C1G5F0 25-15-1509 Readings Reset button 

Instrument

Page 20



FIG. 17

Ref. # Code Part Number Description
1 G6A001A6G5F0 25-16-1601 Steering stem comp.
2 B70VVVV12035 25-16-1602 Socket pillar-head bolt M12 x 35

Handlebar

Page 21



FIG. 18

Ref. # Code Part Number Description
1 G7A201C2G5F0 25-17-1701 Dustproff seal, pillar plug
2 G7P021C2G5F0 25-17-1702 Liquid outlet screw
3 G7P022C1G5F0 25-17-1703 Liquid outlet screw cover
4 G7P023B2G5F0 25-17-1704 Front brake bush
5 G7P024C1G5F0 25-17-1705 dustproff seal
6 G7P015B2G5F0 25-17-1706 Pillar plug
7 G7P016B2G5F0 25-17-1707 Returning spring
8 G7A202B4G5F0 25-17-1708 supporting bracket comp.
9 G7P017B1G5F0 25-17-1709 cylinder bush

10 G7P018B2G5F0 25-17-1710 bolt-pin  lining
11 G7P019B3G5F0 25-17-1711 bolt-pin  
12 G7P020B3G5F0 25-17-1712 Bolt-pin A
13 G7P025B1G5F0 25-17-1713 Bolt-pin  rubber
14 G7P026B1G5F0 25-17-1714 Positioning bolt-pin cock
15 G7P027B1G5F0 25-17-1715 Positioning bolt-pin 
16 G7P028B1G5F0 25-17-1716 Torque rod bush
17 G7P029B1G5F0 25-17-1717 Torque rod spacer
18 G7P030C1G5F0 25-17-1718 Dustproof sealling ring
19 G7A004A3G5F0 25-17-1719 Frictin plate
20 N/A 25-17-1720 ABS Sensor
21 N/A 25-17-1721 Front Brake Caliper Assy

Front Brake Caliper

Page 22



FIG. 19

Ref. # Code Part Number Description
1 G7A001A3G5F0 25-18-1801 Master cylinder comp.
2 G7A020A2G5F0 25-18-1802 Pillar plug assy
3 G7P100C1G5F0 25-18-1803 Rubber  knot
4 G7P101B1G5F0 25-18-1804 Spring circlip
5 A3A002B1G5F0 25-18-1805 Front brake switch assy
6 B9074PV04012 25-18-1806 Screw with washer M4 x 12
7 G7P102B3G5F0 25-18-1807 Master cylinder cover
8 G7P103B3G5F0 25-18-1808 Liquid pan cap
9 G7P104B3G5F0 25-18-1809 Liquid pan septum

10 G7P105B1G5F0 25-18-1810 Protective piece
11 G7P106B1G5F0 25-18-1811 Flush bolt M4 x 12
12 G7P107C1G5F0 25-18-1812 Clamp
13 B5787VV06025 25-18-1813 Hex head flange bolt M6 x 25
14 G7P002A4G5F0 25-18-1814 Brake lever
15 G7P003A2G5F0 25-18-1815 Brake lever screw
16 B6177VV06000 25-18-1816 Hexagon flange nut M6
17 G7A003A7G5F0 25-18-1817 Hose comp.
18 G7A027C2G5F0 25-18-1818 Hose clip
19 B5787VV06010 25-18-1819 Hex head flange bolt M6 x 10
20 G7A028C1G5F0 25-18-1820 Hex head flange bolt M10 x 22
21 B97AVVV00010 25-18-1821 Flat washer 10-140HV
22 B6177VV06000 25-18-1822 Hexagon flange nut M6

Master Cylinder, Front Disc Brake

Page 23



FIG. 20

Ref. # Code Part Number Description
1 G7A501A3G5F0 25-19-1901 Master cylinder comp.
2 G7A020A2G5F0 25-19-1902 Pillar plug assy
3 G7P100C1G5F0 25-19-1903 Rubber  knot
4 G7P101B1G5F0 25-19-1904 Spring circlip
5 A3A002B1G5F0 25-19-1905 Rear brake switch assy
6 B9074PV04012 25-19-1906 Screw with washer M4 x 12
7 G7P102B3G5F0 25-19-1907 Master cylinder cover
8 G7P103B3G5F0 25-19-1908 Liquid pan cap
9 G7P104B3G5F0 25-19-1909 Liquid pan septum

10 G7P105B1G5F0 25-19-1910 Protective piece
11 G7P106B1G5F0 25-19-1911 Flush bolt M4 x 12
12 G7P107C1G5F0 25-19-1912 Clamp
13 B5787VV06025 25-19-1913 Hex head flange bolt M6 x 25
14 G7P002A4G5F0 25-19-1914 Brake lever
15 G7P003A2G5F0 25-19-1915 Brake lever screw
16 B6177VV06000 25-19-1916 Hexagon flange nut M6
17 G7A503A8G5F0 25-19-1917 Hose comp.
18 G7P520A6G5F0 25-19-1918 Brass pipe
19 G7P521A2G5F0 25-19-1919 Pipe joint
20 G7A028C1G5F0 25-19-1920 Hex head flange bolt M10 x 22
21 B97AVVV00010 25-19-1921 Flat washer 10-140HV
22 N/A 25-19-1922 RR, Brake Caliper Assy

Master Cylinder, Rear Disc Brake

Page 24



FIG. 21

Ref. # Code Part Number Description
1 E2A005C6G5F0 25-20-2001 Air filter case

1A 25-20-2001A 25-20-2001A Air Cleaner Assy
2 E2P011B4G5F0 25-20-2002 Air inlet
3 E2P051B5G5F0 25-20-2003 Air filter seal gasket
4 E2P012B3G5F0 25-20-2004 Air conduit
5 E2P091C2G5F0 25-20-2005 Conduit spring
6 E2P006A4G5F0 25-20-2006 Filter element
7 E2P061C3G5F0 25-20-2007 Oil seal, oil collector cap
8 E2P062C2G5F0 25-20-2008 Filtering foam plastic, oil collector
9 E2P063C2G5F0 25-20-2009 Filtering foam plastic, oil collector

10 E2A060C3G5F0 25-20-2010 Oil collector cap comp.
11 B818VVV04012 25-20-2011 Pan head star screw M4 x 12
12 E2A002B5G5F0 25-20-2012 Air filter cover
13 B818VVV05020 25-20-2013 Pan head star screw M5 x 20
14 E2P010B4G5F0 25-20-2014 Connecting section
15 J3A001C30000 25-20-2015 Clamp
16 J1P012C20000 25-20-2016 Clip I
17 E2P064C1G5F0 25-20-2017 Oil collection hose plug
18 J1P013C20000 25-20-2018 Clip II
19 E2P065C4G5F0 25-20-2019 Oil collection hose (8 x 12 x 240)
20 E2A025B3G5F0 25-20-2020 Air filter box
21 B5787VV06028 25-20-2021 Hex head flange bolt M6 x 28
22 E2P022C2G5F0 25-20-2022 Mounting bracket
23 B5787VV06012 25-20-2023 Hex head flange bolt M6 x 12
24 B6177VV06000 25-20-2024 Hexagon flange nut M6

Air Filter Assy

Page 25



FIG. 22

Ref. # Code Part Number Description
1 G4A005A5G5F0 25-21-2101 Right front shock absorber assy
2 G4P050A4G5F0 25-21-2102 Spring
3 G4A051A4G5F0 25-21-2103 Front fork assy
4 G4P052A2G5F0 25-21-2104 washer
5 G4P053A2G5F0 25-21-2105 spring
6 G4A054A5G5F0 25-21-2106 Right front shock absorber tube
7 G4P055A2G5F0 25-21-2107 Dustproof seal cap
8 G4P056A2G5F0 25-21-2108 Oil sealing plug
9 G4P057A2G5F0 25-21-2109 Circlip

10 G4P058A2G5F0 25-21-2110 Bumper block
11 G4P054A2G5F0 25-21-2111 Front fork seals assy
12 G4A004A5G5F0 25-21-2112 Left front shock absorber assy
13 G4A084A5G5F0 25-21-2113 Left front shock absorber tube
14 G4P081C1G5F0 25-21-2114 Screw
15 G4P082C1G5F0 25-21-2115 Nut
16 G4P083C1G5F0 25-21-2116 Washer
17 G4A083C2G5F0 25-21-2117 Oil sealing ring
18 G4P086C2G5F0 25-21-2118 O ring
19 N/A 25-21-2119 Hanger, Speedometer cable

Front Shock Absorbers Assy

Page 26



FIG. 23

Ref. # Code Part Number Description
1 G5A001A5G5F0 25-22-2201 Rear shock absorber assy
2 G5P003B2G5F0 25-22-2202 Rubber bush
3 G5P004B2G5F0 25-22-2203 Axle bush
4 B5787VV08030 25-22-2204 Hex head flange bolt M8 x 30
5 B5787VV10125 25-22-2205 Hex head flange bolt M10 x 1.25 x 40

Rear Shock Absorbers

Page 27



FIG. 24

Ref. # Code Part Number Description
1 G8A003A8G5F0 25-23-2301 Throttle cable wire

2A N/A 25-23-2302A Throttle Holder Assy
2 G6P003B3G5F0 25-23-2302 Lower part, throttle cable wire base
3 G6P008B3G5F0 25-23-2303 upper part, throttle cable wire base
4 B818VVV05022 25-23-2304 pan head star screw M5 x 22
5 G6A002B4G5F0 25-23-2305 Throttle Grip
6 G6P021B4G5F0 25-23-2306 Right Hand Grip, Throttle
7 A3A040B1G5F0 25-23-2307 Headlight switch
8 A3A041B1G5F0 25-23-2308 Electric starter button
9 H3A002B5G5F0 25-23-2309 Right-side rear view mirror assy

10 B70VVVV08045 25-23-2310 Socket pillar-head bolt M8 x 45
11 A3A042B1G5F0 25-23-2311 Engine stop button
12 A3A043B1G5F0 25-23-2312  Hi / Low beam switch
13 A3A044B1G5F0 25-23-2313 Turn signals switch
14 A3A045B1G5F0 25-23-2314 Horn button
15 G6A003B4G5F0 25-23-2315 Left handlebar grip
16 H3A001B5G5F0 25-23-2316 Left-side rear view mirror assy
17 H3P001C1G5F0 25-23-2317 Rubber cap

Switches & Controlling Cable Wires

Page 28



FIG. 25

Ref. # Code Part Number Description
1 G4A002A5G5F0 25-24-2401 Steering stem weldment

2A N/A 25-24-2402A Steering Stem Bearing Kit
2 G4P001A2G5F0 25-24-2402 Locking nut
3 G4P008A2G5F0 25-24-2403 Adjusting nut
4 G4P009C2G5F0 25-24-2404 Dustproof cover
5 G4P002A2G5F0 25-24-2405 Uper ball stop
6 G4A006A2G5F0 25-24-2406 Uper ball track
7 G4P003A2G5F0 25-24-2407 Uper ball race
8 G4P004A2G5F0 25-24-2408 Lower ball stop
9 G4P005A2G5F0 25-24-2409 Lower ball track

10 G4A007A2G5F0 25-24-2410 Lower ball race
11 B5787VV08035 25-24-2411 Hex head flange bolt M8 x 35

Steering Stem Assy

Page 29



FIG. 26

Ref. # Code Part Number Description
1 25-25-2501 Muffler weldment assy
2 25-25-2502 Hex head flange bolt M8 x 110
3 25-25-2503 Hex head flange bolt M8 x 30
4 25-25-2504 Exhaust Gasket
5 25-25-2505 Cap nut
6 25-25-2506 muffler guard cover
7 25-25-2507 spring washer
8 25-25-2508 hex head flange bolt M6 x 12

FIG. 26 -2

9 N/A 25-25-2509 Muffler
10 N/A 25-25-2510 Pipe, Muffler to Cylinder
11 N/A 25-25-2511 Gasket, Pipe to Muffler
12 N/A 25-25-2512 Hanger Clamp, Muffler
13 N/A 25-25-2513 Rubber Gasket, Muffler Hanger Clamp
14 N/A 25-25-2514 Bolt, M10x15

Muffler 2004 - early 2005

Muffler 2006

Page 30



FIG. 27

Ref. # Code Part Number Description
1 F0A001C6G5F0 25-26-2601 Front cover support
2 B5787VV08040 25-26-2602 Hex head flange bolt M8 x 40
3 B6177VV08000 25-26-2603 Hexagon flange nut M8
4 F0A002C5G5F0 25-26-2604 Fixing support, right side foot rest
5 F0A003C5G5F0 25-26-2605 fixing support, left side foot rest
6 B5787VV06016 25-26-2606 Hex head flange bolt M6 x 16
7 F0A004B6G5F0 25-26-2607 Mounting bracket, left side footresr
8 F0A005B6G5F0 25-26-2608 Mounting bracket, right side footresr
9 B5787VV06012 25-26-2609 Hex head flange bolt M6 x 12

10 B5787VV08016 25-26-2610 Hex head flange bolt M8 x 16
11 F0A006C4G5F0 25-26-2611 Fixing support, start relay
12 N/A 25-26-2612 Rear Fender Liner
13 N/A 25-26-2613 Side Kick stand
14 N/A 25-26-2614 Main Stand

Frame Accessories

Page 31



FIG. 28

Ref. # Code Part Number Description
1 F5P001A4G5F0 25-27-2701 Engine suspension shaft
2 GB6187-86 25-27-2702 hex flange locking nut M10 x 1.25
3 F5P002B2G5F0 25-27-2703 bumper block
4 GB96-85 25-27-2704 Big washer, C class 10-140HV
5 GB6177-86 25-27-2705 Hexagon flange nut M10
6 F5A001A5G5F0 25-27-2706 Engine suspension bracket
7 GB5787-86 25-27-2707 Hex head flange bolt M10 x 1.25 x 55
8 F5P003B1G5F0 25-27-2708 Left side spacer
9 F5A002B2G5F0 25-27-2709 Bumper block comp.

10 F0A010C4G5F0 25-27-2710 Air vent assy
11 F0P011C4G5F0 25-27-2711 Clamp
12 F0A011C2G5F0 25-27-2712 Air vent 
13 F0A012C4G5F0 25-27-2713 Filtering element comp.
14 F1A001A8G5F0 25-27-2714 Frame weldment assy

Frame

Page 32


